Package leaflet: Information for the user

Vanguard 160 mg film-coated tablets

Valsartan

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. }
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of iliness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This include any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

1. What Vanguard is and what it is used for

2. What you need to know before you take Vanguard
3. How to take Vanguard

4. Possible side effects

5. How to store Vanguard

6. Contents of the pack and other information

1. What Vanguard is and what it is used for

Vanguard contains the active substance: valsartan and belongs to a class of
medicines known as angiotensin I receptor antagonist, which help to control high
blood pressure. Angiotensin I1 is a substance in the body that causes vessels to
tighten, thus causing your blood pressure to increase. Van%uard works by blocking
the‘z effecé of angiotensin I1. As a result, blood vessels relax and blood pressure
is lowered.

Vanguard 160 m% film-coated tablets can be used for three different conditions:

- to treat high blood pressure in children and adolescents 6 to 18 years of age.
High blood pressure increases the workload on the heart and arteries. If not
treated it can damage the blood vessels of the brain, heart, and kidneys, and
may result in a stroke, heart failure, or kidney failure. High blood pressure
increases the risk of heart attacks. Lowering your blood pressure to normal
reduces the risk of developing these disorders. o

- to treat adult patients after a recent heart attack (myocardial infarction).
“Recent” here means between 12 hours and 10 days.

- o treat symptomatic heart failure in adult patients. Vanguard is used when a
group of medicines called Angiotensin Converting Enzyme (ACE) inhibitors (a
medication to treat heart failure) cannot be used or it may be used in addition to
ACE inhibitors other medications to treat heart failure cannot be used.

Heart failure symptoms include shortness of breath, and swelling of the feet and

legs due to fluid build-up. It is caused when the heart muscle cannot pump blood

strongly enough to supply all the blood needed throughout the body.

2. What you need to know before you take Vanguard

Do not take Vanguard: ) o

- if you are allergic (hdvpersensnwe) to valsartan or any of the other ingredients of
this medicine (listed in section 6).

- if you have severe liver disease. o )

- if you are more than 3 months pregnant (it is also better to avoid Vanguard in
early pregnancy - see pregnancy section). )

- if you have diabetes or impaired kidney function and you are treated with a
blood pressure lowering medicine containing aliskiren.

If any of the above apply to you, tell to your doctor do not take Vanguard.

Warnings and precautions:

Talk to your doctor

- if you have liver disease. ) o

- if you have severe kidney disease or if {vou are undergoing dialysis.

- if you are suffering from a narrowing of the kidney artery. )

- if you have recentlﬁ undergone Kidney transEIantatlon (received a new kidney).

- if you have severe heart disease other than heart failure or heart attack.

- if you have ever exFerienced swelling of the tongue and face caused by an
allergic reaction called angioedema when taking another drug (including ACE
inhibitors), tell your doctor. If these s_ymi)toms occur when you are taking
Vanguard, stop taking Van%uard immediately and never take it again. See also
section 4, “Possible side effects”.

- if you are taking medicines that increase the amount of potassium in your blood.
These include potassium supplements or salt substitutes containing potassium,
potassium-sparing medicines and heparin. It may be necessary to check the
amount of potassium in your blood at regular intervals.

- if you suffer from aldosteronism. This is a disease in which your adrenal glands
make too much of the hormone aldosterone. If this applies to you, the use of
Vanguard is not recommended.

- if you have lost a lot of fluid (dehydration) caused by diarrhoea, vomiting, or high
doses of water tablets (diuretics{

- if you are taking any of the following medicines used to treat high blood
pressure:

- an ACE inhibitors (for example enalagnl, lisinopril, Ramipril), in particular if
you have diabetes-related kidney problems.

- aliskiren. o ) }

- if you are being treated with an ACE inhibitor together with certain other
medicines to treat your heart failure, which are known as mineralocorticoid
receptors antagonists (MRA) (for example spironolactone, eplerenone) or
betablockers (for example metoprolol).

Your doctor may check your kidney function, blood pressure, and the amount of
electrolytes (e.g. potassium) in your blood at regular intervals.

See also information under the heading “Do not take Vanguard”

You must tell your doctor if you think you are (or might become) pregnant.
Vanguard is not recommended in early pregnancy, and must not be taken if you are
more than 3 months pregnant, as it may cause Serious harm to your baby If used
at that stage (see pregnancy section).

Other medicines and Vanguard )
Tell your doctor or pharmacist if you are taking, have recently taken, or might take
any other medicines.

The effect of the treatment can be influenced if Vanguard is taken together with

certain other medicines. It may be necessary to change the dose, to take other

precautions, or in some cases to stop taking one of the medicines. This applies to
both prescription and non-prescription medicines, especially:

- other medicines that lower blood pressure, especially water tablets (diuretics),
ACE inhibitors (such as enalapril, lisinopril etc) or aliskiren (see also information
under the headings “Do not take Vanguard” and “Warnings and precautions”).

- medicines that increase the amount of potassium in your blood. These include
potassium supplements or salt substitutes containing potassium, potassium-
sparing medicines and heparin.

- fﬁrst?-\llrllJ pe of pain killers called non-steroidal anti-inflammatory medicines

s),

- some antibiotics (rifamycin group), a drug used to protect against transplant
rejection (ciclosporin) or an antiretroviral drug used to treat HIV/AIDS infection
(ritonavir). These drugs may increase the effect of Vanguard.

- lithium, a medicine used to treat some types of psychiatric illness.

In addition:

- if you are being treated after a heart attack, a combination with ACE inhibitors
(a medication to treat heart attack) is not recommended.

- if you are being treated for heart failure, a triple combination with ACE
inhibitors and other medicines to treat your heart failure which are known as
mineralocorticoid receptor antagonists (MRA) (for example spironolactone,
epleronone) or beta blockers (for example metoprolol) is not recommended.

Prefnancy, breast-feeding and fertility

- You must tell your doctor if you think that you are (or might become) pregnant.
Your doctor will normally advise you to stop taking Vanguard before you become
pregnant or as soon as you know you are pregnant, and will advise you to take
another medicine instead of Vanguard. Vanguard is not recommended in early
pregnancy, and must not be taken when more than 3 months pregnant, as
It may cause serious harm to your baby if it is used after the third month of

regnancy.

- Tell your doctor if you are breast-feeding or about to start breast-feeding.
Vanguard is not recommended for mothers who are breast-feeding, and your
doctor may choose another treatment for you if you wish to breast-feed,
especially if your baby is newborn, or was born Erematurely.

- Patients who are concered about their fertility while taking Vanguard are
advised to consult with their doctor.

Driving and using machines

Before you drive a vehicle, use tools or operate machines, or carry out other
activities that require concentration, make sure you know how Vanguard affects
you. Like many other medicines used to treat high blood pressure, Vanguard may
in rare cases cause dizziness and affect the ability to concentrate.

Vanguard contains lactose and sorhitol
If you have been told by your doctor that you have intolerance to some sugars,
contact your doctor before taking this medicinal product.

3. How to take Vanguard

Always take this medicine exactly as %/our doctor has told you in order to get
the best results and reduce the risk of side effects. Check with your doctor or
pharmacist if you are not sure. People with high blood pressure often do not notice
any signs of this problem. Many may feel quite normal. This makes it all the
more important for you to keep your appointments with the doctor even if you
are feeling well.

Children and adolescents (6 to 18 years of age) with high blood pressure

In patients who weigh less than 35 kg the recommended dose is 40 mg of
valsartan once daily. ) )

In patients who weigh 35 kg or more the recommended starting dose is 80 mg of
valsartan once daily. In some cases your doctor may prescribe higher doses (the
dose can be increased to 160 mg and to a maximum of 320 mg).

Adult patients with high blood pressure: The usual dose is 80 mg daily. In some
cases your doctor may prescribe higher doses (e.g. 160 mg or 320 mg). He may
also combine Vanguard with an additional medicine (e.g. a diuretic).

Adult patients after a recent heart attack: After a heart attack the treatment is
generally started as early as after 12 hours, usually at a low dose of 20 mg twice
daily. You obtain the 20 mg dose by dividing the 40 mg tablet. Your doctor will
increase this dose gradually over several weeks to a maximum of 160 mg twice
daily. The final dose depends on what you as an individual patient can tolerate.

Vanguard can be given together with other treatment for heart attack, and your
doctor will decide which treatment is suitable for you.

Adult patients with heart failure: Treatment starts generally with 40 mg twice daily.
Your doctor will increase the dose gradua!y over several weeks to a maximum of
160 mg twice daily. The final dose depends on what you as an individual patient
can tolerate.

Vanguard can be given together with other treatment for heart failure, and your
doctor will decide which treatment is suitable for you.

You can take Vanguard with or without food. Swallow Vanguard with a glass of
water. Take Vanguard at about the same time each day.

If you take more Vanguard than you should o

If you experience severe dizziness andfor fainting, contact your doctor immediately
and lie down. If you have accidentally taken too many tablets, contact your doctor,
pharmacist, or hospital.

If you forget to take Vanguard o
If you forget to take a dose, take it as soon as you remember. However, if it is
almost time for your next dose, skip the dose you missed.

Do not take a double dose to make up for a forgotten dose.

If you stop taking Vanguard
Stopping your treatment with Vanguard may cause f/our disease to get worse. Do
not stop taking your medicine unless your doctor tells you to.

If you have further questions on the use of this medicine, ask your doctor or
pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody
gets them.

Some side effects can be serious and need immediate medical attention:

You may experience symptoms of angioedema (a specific allergic reaction), such
as

- swollen face, lips, tongue or throat

- difficulty in breathing or swallowing

- hives, itching

If you get any of these symptoms, stop taking Vanguard and contact your doctor
straight away (see also section 2 “Warnings and precautions”).

Other side effects include:

Common (may affect up to 1 in 10 people):
- diziness
- low blood pressure with or without symptoms such as dizziness and fainting

when stan |_|21g wp )
- decreased kidney function (signs of renal impairment)

Uncommon (may affect up to 1 in 100 people): ) )

- angioedema (see section “Some symptoms need immediate medical attention”)

- sudden loss of consciousness (syncope)

- spinning sensation (vertigo)  © :

- severely decreased kidney function (signs of acute renal failure)

- muscle spasms, abnormal heart rhythm (signs of hyperkalaemia)

- breathlessness, difficulty breathing when lying down, swelling of the feet or legs
(signs of cardiac failure)

- headache

- cough

- abdominal pain

- nausea

- diarrhoea

- tiredness

- weakness

Not known (frequency cannot be estimated from the available data):

- blistering skin (sign of dermatitis bullous)

- allergic reactions with rash, itching and hives; symptoms of fever, swollen joints
and joint pain, muscle pain, swollen lymph nodes and/or flu-like symptoms may
oceur (signs of serum sickness)

- purplish-red spots, fever, itching (signs of inflammation of blood vessels also
called vasculitis) o ‘

- unusual bleeding o bruising (signs of thrombocytopenia)

- muscle pain (myalgia) o

- fever, sore throat or mouth ulcers due to infections (symptoms of low level of
white blood cells also called neutropenia)

- decrease of level of haemoglobin and decrease of the percentage of red blood
cells in the blood (which can lead to anaemia in severe cases)

- increase of level of potassium in the blood (which can trigger muscle spasms
and abnormal heart rhythm in severe cases)

- elevation of liver function values (which can indicate liver damage) including
an increase of bilirubin in the blood (which can trigger yellow skin and eyes
in severe cases)

- increase of level of blood urea nitrogen and increase of level of serum creatinine
(which can indicate abnormal kidney function) ‘

- low level of sodium in the blood (which can trigger tiredness, confusion, muscle
twitching and/or convulsions in severe cases)

The frequency of some side effects may vary depending on {our condition. For
exam{)\e, side effects such as dizziness, and decreased kidney function, were seen
less frequently in adult patients treated with high blood pressure than in adult
patients treated for heart failure or after a recent heart attack.

Side effects in children and adolescents are similar to those seen in adults.
Reporting of side effects o
If you get any side effects, talk to your doctor or pharmacist. This includes any

possible side effects not listed in this leaflet. By reporting side effects you can help
provide more information on the safety of this medicine.

5. How to store Vanguard
Keep this medicine out of the sight and reach of children. ‘
Do not store at a temperature above 30°C. Store in the original packaging.

Do not use Vanguard after the expiry date which is stated on the container after
“EXP". The expiry date refers to the last day of that month.

- Do not throw away any medicines via wastewater or household waste. Ask your
pharmacist how to throw away medicines you no longer use. These measures
will help to protect the environment.

6. Content of the pack and other information

What Vanguard contains )
The active substance is valsartan. Each tablet contains 160 mg of valsartan.

The other ingredients are: ) - )
Tablet core: microcrystalline cellulose (E-460), colloidal anhydrous silica, sorbitol
(E-420), magnesium carbonate (E-504), pregelatinised starch, povidone (E-
1201), sodium stearyl fumarate, sodium laury! sulphate and crospovidone.
Coating: Opadry 0Y-L-28900 (lactose monohydrate, hypromellose (E-464),
titanium dioxide (E-171), macrogol) and yellow/brown iron oxide (E-172).

What the product looks like and contents of the pack

Vanguard 160 mg are scored, ochre, cylindrical, engraved V2, coated tablets.

Vanguard 160 mg is supplied in packages containing 28 tablets (in 7 tablets
blister-packs).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Olaz-Chipi, 10- Poll'%ono Industrial Areta

31620 Huarte-Pamplona (Navarra) - Spain

This leaflet was last revised in April 2015.

This is a Medicament

- Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

- Follow strictly the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament.

- The doctor and the pharmacist are the experts in medicines, their
benefits and risks.

- Do not by yourself interrupt the period of treatment prescribed for you.

- Do not repeat the same prescription without consulting your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

20002-£132v71€04d N



ol Olosla eIl Bl

dilze ol BT pzde 110 5 osld
Ol s

o Sloslen o 55505 WY telgl) 1 JgkS § ead) b dylisy Eloul B il o |,q|
5 8y s 15 I gliod 428 8 il gy Lok
dsall sl Cdall L g 5T sl g b 05 13 @

oy 5w W dgaliin &b ) 00811 SO O] 5 i i 2ol Bl J] S (5352 8 3] 18 st M8 Jadd elle] e clgall i a0l

& ) 512318 7201 03 § Az ke 58 Alotme dusle BT (g €3 Jados Jowall o cadall i

B asle 6T glede opbls]

B il 03 §

Wil Gelsd o log o Joild 5o Lo -)
5 Jonilh Jskis LB 438 e aza o =Y

5 4ol plaial &y hog de ) -
dlazoed) deslodl 69 ¢

2 Olaglmas ddsl] Slgims -1

e IS S 8313 e A5l & ol wazes Loy 0850 355 ke 1T+ (g8l
A bl Yl ol oy LA § gl lls I 55 Y 9o e 3 fomilh Usls oS

52308 ool 31 st elbl 3o 05 o 3 4ol ool B gli) 51y 5] plal e 5 d2ls Jsbs eliSe
32 IS Bl i §

34208 (e 813 s o JS
o T TS Toute SIS 1]y 9l s by Jailp 3l ausld oo 515 wpus slou st S 13
bl sl Jasall sl capdally Juasls Uasdl 32,k o 0ol 3Y

520l Jgls S 13]
Jsbiss Yo I de el U5l dege w81 13] (oS5 - S35 5 e Ly)slisd de ol Ul 31
.-mLaJ\a;d\
ikl sl ) dislie ds o Jlis Y

320l Jgls e B g 13)

i el Jsls s 855 Y Lk B 8003 J] 2l el el (e (BBl oy S8
A bl ey

el Tl JLl8 bl N plasiinl disyb oo 65 Al g et OIS 13

dowall sl coall JLals o5l 13 plasal &yl e Al g dze cbiad O 13
Jas ¢ 25k o Oa e b |

sl o150 o sy ;,\,;.Lsy. [}

iy dysadll dee Sl 555 W dngtss G a2Vl Jsmha Lass o 3o 3 Jolé
ol bt St

il OVl S § pusbitany dilite ol Bl ple A 3 il

95 Lale VA 1T s 0o (il bl JULY G 5 W) G @i b pul) i )
375 By 98z pus Jlo B ol il B s Ssazed] 35 U] @i b el ks

ST B § 558 5] dibles &S Blo U] 633 loa (S a5 bl G dysodl due sVl
Jl il his jads asluy Lol sk go @l pull hid Wi golS S8
Aild) SV sk St 5 § dmeall Shsiad)

GloY (il dlas <Liiol) deld dajly LloW 1530 198,05 il W) (50 0] 23
Al Al VY o L 88 s L T30

o goma plaseial el pus dis 3 fodlb pusiuy W) 92 0l (95 8l A jpad g
ST (AR § ssadll Yl pasiiun jlie) sl Jsbl oY) Glaie By 4533 e
Ol ol plaseial &5l pas wis sl Jshl @a35Y Olhada mo delasiul (Sg
(8 § Hpaill gl 5T lis) bid) O¥ituns

o Bl 651 5 Ao 3Ly opa k] 3585 it § &g BN § 55l 2l 6] a3
el Sl plly gl el 1 US 31sY G 3L pl g (ki) dlise gt Y boutis Lol

Aleindl deslodl B ¢
sy (n JS e 85 5l ka3 Y LS sl TIBT slsudl M Gar 03 4y90Y1 S e

)98 dub Llie ) glizsy 8 s dosled) 6V asy

1o (dewlusd] Ol ax) dslegll ddgll (o0 2l jol e yalar 05

Bl of Olulll 5l gaasl) ol azgll oy ®

a5l puiidl § dygmo

Bossb o

1) 55l e aplally il 3 25 s e LS55 sl 2l Y 00 T oseb > §
(0 piodly Sz ¥ gl

gAY 156 i
(ool Vo S ge dols pasd 555 13) Ay Al 46T
sl e

Bedgll wis sloiWls Jlonll Jie ()l soab pas sl soab e pull bas plassl
(B 5503 Olodle) JSII Lisllss slo] plassl @

oasd Voo US (e aols pand & 55 48) ALy el T

("dyy58 b dilis ] gliosind s dsladl JBY pamy " Olgisy el S5 &3legll dadgll -

(cl2¥) calall el olazs @

(d59)1) loas yo=idl

(I sl 908 Slodle) JSUI B3l ool § ol cams @

(p 1§ porabisd) s 3343 Slodle) il G b Jusma pllasil pus el Oloids ®

& 5508 Olade) 8Ll 5l el p58 sl slaliall wis Gudiall § digmo sl gl Gos ©
(8 dliae

gluall o

Jlow @

Ghdldkis G4

ol ®

gl ®

il yems

amalljemd ©

(8 $sthl SULI INs (o 1Sl Jime a5 Histy) b J 55 Jume Bgme s dusle 6T

(Bl aladl Qlgall o 0 Olede suo]) Gl ib

eV ol (5 ) Aol s el el i 5] Y s dygonae Al SVl o 3

(el el Slode) 15 5lisY 4l pol o1 1l g &y sliacll susdl o35 oMl 1 dgo 539 Jolad]

(&sall & sV Qg Olodle) & caz sz M Ol ) dBls ol yomr gy

(Bsaall iliall sus Al Olade) SlosS 55ab 5l rabs s a3

OMasll § 4 e

slag pll LY st sl ol el) $asll donsss 0l 585 o1 3lodl Gl 5T o

(@slsabl LYl padn Lasl G5 p=lls

O] B s oo) ol G ely0odl ol 35 il paailly Gpuslsagg)] ste plissl
() 538 o g Byl

Olsd Jusa pllasl paeg dilas Oloais dis gy 98 bas) p ol § populind) st B3L ©
(Bagadl oY) § Ll

Gnonkdl st Sk S ados (ASI LM AL ] ndo o) AU Blbs 08 G elis) @

oesdls B rtul) 510l § Bugaddl OV § ety B g Wls) oI G

& U Ogam ]y Low) onil)S S5t g3 el sl § ozl 5255 dws 8305

(S s

15 Ml i3s3 Mg sler Yl ssmd dis g 93 Lo el § pspdsall Ssiwe (LS

(Busdl OVl § Oleiiall sl

St deladl BV sy JEL e A - ellod (85 duslodl oW1 gl 1S5 Jusme sy 6
g gl i £l g Dol 52 U 2 41§ S S8 sl s <ol Camss )l
ol T30 Issmol ) 5T il 550 o0 Osdlon (i il (52 1 3 Loyl oo ST

W s el U1 OB ells me il by JUabY s dnsladl SBY el

duile 6T Hsab oo g3YI

8533zt dlezone dule ST T 13 Jaas . Jaall of el ] S dusl ST gl 25 13)
S5 elgall 15 doduy Baksil) Glashall o w3bl 025 § dosluck] oSiSg 8 2l 0da §

A dle BT s o LSkl

5238 (2355 &S -0

JELY Jslite 5 e oo Tam slsll 1in Jadoy

Aol B & oY oo Ui ) D § baim

sl gyl e TEXP dalS asy dudsll o pudobl dodall gu)l slgnl asy 3 ool Josind ¥
o4l 5o Y psl ] o Mal

)b ge Japal) Jlol A5l O 5T G pdll oln Gasb o5 L3151 o palsall pus i
Blos @ it ods aslus .l@lmm&k__,ﬂ G5oY e palsl

21 Olaslang Ll Slgizma -1

e 345 gsi

BB (n e 1T+ e 0 8 IS 5t OBl o Dlsdll 3L

i 62V LS Ll

E) Jsiensse dsile Y &ls  Sekea (B-460) Shyslll) 385 3okl i1 o o A S5ima
Olosd (E-1201) O34:85: 5 ] Bamua Jsmmo LS + (E-405) pspuasisio Sy S (420
05k s S esdsall oy Slile @sidsall dypiw

20ST G5 (E-464) 3skosg et GsSWI Ol s gige) OY-L-28900 (5Ll 10 Al 33
(B172) 520l dyasd] aaST 5 (Usi s Sla «(E-171) posliad]

&l Olgizag Juwall 2!

R 09 OIS azll e B3pme (S lshul il ol 31 USE § ke V14 4l 30
V2 50 laeds ysimas 5l ol Jile

(s US & ol B1V) Lo B YA e g5 Bpee § prde 11+ 3 Jile J852

B9l o0 AU AEEL) S

o it Olize

dsliall gidg dihia -V
el - (1180) Bskisly-g sl VY-

V0 ol & 8 odg) dmzl e ,5T el

clgd lia

bl s sy 08 Sloglsal) jylie ISy sl elimo o 536 & it 5 ¢lgul -
dogall Olegdsiy Jloszadl Gloli ) IS5 @y undall daog =l -

L olinas Laaslgds &9l § Oln Juasalls Cadall O] -

| daogll & 8oumhl g3l 88 cluuds <Al (o B3 Y -
sl 8 il (95 ddogll puds S5 Y -

JLbY Jslize g Tagsy dysa¥l 4315 Jadess -

Gl doall el jg pulzme
ol dsleall slosl

Qcinfa

8 Jsls LS 48 jme azule -¥
A Y § 5 Jedls Jslis Y

225500) @ elsall GsSe o gl o 0 Judls 8oLl (b o drwlaesr) el bl OIS 13] ¢
(pd g

S Ty Lo s S 3]

S50 - JsY1 daodl ol yo 3 3 d26l6 Usks pas Lol Laih) 43l B3 e 8578 &jgles 13]
(ool ol gl

&) pull b i el dhizles 0359 I § w020 51 6 Sl el Llas <5 13]
SesSaud¥ Bolo o sty

2320 sl Vg b 256 il OV o T ehule Cuidasl 13

0l pdodly Olblus Y

esb ] Saos

ASU G Lo e 3 e

$3ISUI Jatl] o) s S 13] sl I G Tagas Lo o Glos S 13| @

3850 3 § s Gl S 13 @

e13) S g5 ddosd 1330 Conis 3] @

) Lo of LB § sl b B 3 Tasad Lo Glas S 13 @

N b)Y oY i 5 DLl G 359 S50 sl GBS .

Jsokl @39l Ollade 5 § Le) ,5T elss Jslis die dlesll dad gl puuly a5

B 3 Jamild Jsls e o2V 0ds oals Ul el eliss il (st

szl &l B € ) L] ) Touzme lsliss Y 55l s el i Ul s

51 posalisd] OMaSe dai5 el § posalisd] S5ie @) ks ot 9ol sl Jlus S 13

52 0552 98 .02l p sl soll ALl dy53Y1 T p5s—wlisl e s5205 Al el Bl

alazio 4oy OB o pll § porwlisd] S st pamd $ 59 pall

,.,Msumznﬁ“,muwufsmﬂa?s S o0 Gl S I3]0
54l Jolity puath ¥ elde 3as Dol 0 OIS 13] .05 sl 35050

0281 50 8.5 Ol Islis of s 5T Jlgwdl oo W (Blasdl) Sslgudl o 501 228 wie

(Ul ©l31s) oLkl

i b ) i el AIWI dygoY Jstizs S 13

S 15] ol (awely k55 o2 VBT o) GaSsuzsW skl

(S shs s o SN G

(Uefsnsin d2e) by Ol ol T (Ost2h] 5 055 Y530 m JEAI

18 e pll § (pssubisdl Uie) OlidaiSIY) daSs pll badg S Lislsg el pamiy 8
Aobitie d2a)

73 J2l Jslis V" lsie S 33 Y9l Olaglakl Lot lasl

oo & 04ols lamily s V(e rylalnss of) ol b CaS 13 s 555 O
& iy Tl Ty o 3o O atond) (30 541 535 o 338 3l 13] a5k g Y5 5V ool
(ol ol gl g i) ol 010 § ol Jlo

SV L9oY mo Celizll

62T D901 Ui o detonbl i 51T 50 sl T Jgbiss S 13] Juwall sl el sl

s ol i el by 08 B3ume 5,31 93] e 3 J23l8 Jols Jlo & =\5.;JI 5 3t ol oSe
D9oY e s Baaty DysaY ol Usls e Bl el s & sl g2l olblas! sl 51
ol b dhos 030 ol dub dhos ioF Il

oY Olagta sl (JSJIu\m)oulylﬁlubfd\mwJ.:ka,.!l\spﬁﬂbgﬂn .
859501 Colastal gl Jail) xSV 51 (U3 55 s y253054) ey V] o) i3
&) pdoalls Olblis Y Glgies"s Joils Jsks ¥ olsis Cuod

bl 5l 5T posalisdl CleSia s ol § posulisd] gt @8y e Uos I dygsY
-00lal1s psralisel) ALl sl 1 posbisd e sses A

(NSAIDs) &udspall xé CladVl Olslag & L&) oo gy ®

o g3k eLasl ) 5285 3o EBsU pusiig (Gaslolisy desaze) diseod] Slolal) pasy @
ekl (A b s gl pasiuk] dadll Olusall LAkl s T (G2)smsiSendl)
54l 3l 833 Ul Bl ods 35 U8 (35t )) duwaShl AUl jaB do M/ (GaY)
Apaitl) 216 gl pamy M) pusiad 135 93 p il

s ) Bl

5| e

©3Y Olladto ma elsl lin plasials puad Y6 dudd dojy Do asy g Vel gass

REmE] u,w O S 153) 5280 Jsd)

S elal i plasaaly >
uw‘)gmc)lwwlbga)ﬂwhﬁgw W Skl 339 Gllado 5 JS 2o
5550 JELT s o) (MRA) 5555 o ©Slitans Glolise gl &3 2kl

(I35 i) b Ol polo 51 (352 ol
Dgasdls gloYlg Jesdl
oakM\W(wﬂ g@s)dﬁb«b" CS 3] s s i L

Jsity elovatiws ol Sl elid o 5 peg 5l el oxaas OF U3 5 Jeils Jskss o 353y
e Vs adasd] G oY1 Ao bl N o5 Jlomtaly e V5 Joils (o Yy 5T elgo
Ao § iy WL Ty,0 3ol of Szl a8 Ao 838 sl 13] s
el o I gl asy dlaszal
UB e 542308 Jlosmiol gmaid ¥ glo Y1 iy e ol b § oS Lo 18] el gl
O 18] Gl g g lo 1 § gt 5 oS 13) L5 T ot el b 035 g lo ) T olgad
L@ls) U3 Tsglsa 5l 83951 Eaus cllibs
2l 838 B> pgusas olio GIAIL O pmin 02 24 U8 G adll Blitul ath ®
S J20ld slgny

YV g 8oL

50 95T 55 A s 6 51 T g oL ol SV s o 0l plaseal o (LS 1 B3,
(&m,LlNJVJu.aE)l.c“;u,\z._ull5,7“435;)"0@%@!‘)173»&.&:1;;)@&,9 %
S e 558§ 329 15l 551 B0 OV 30 ol

Usiatygudly 395N o 325 s
9l okl i 53 b el 2l Sl g1l pamd drwlue Sl O bl 2

5 Jool8 pluseial i ybog de ) -

JEY jsals s Juliss bl st e Jsaml) codall Cios s Ll elsidl 1ia Jsts

3 Oshod Y @i bl pull bk (550 O] TuSTie 55 b 13] Juwall ol Cabal) ikl dypled]
815 s popdl el o WA Buse donay J9ymdy paie 2SI AISEL oda ) el I
Bz oy y=5 LS Ols i Bodedl weslsl) § ek

ol baks § gl Oslall (Lole 1A J) T o o JosT 915 ) Osial blg JbYI

850 prando £+ Ol o Ly oD5bl ol £ S YO 05 pgis S opdll 2 b Dl @
Log dusls

PJ@A O a6 50 lgs 52541 Y1 de ) 2L ST 02 Y0 ] g s my,uubé
Y5l e VT ) sl s 08) ST Ol gl iy 08 OV sy sasl9d e

(528 doms pnle

ISt 3 T B oy dilodl wie 1l dasly BiLoY T30 I 5 Gal (9 (924!
g5 Logy 580 355 parla Yo ) s Lainias de 2 Jslity BsLoY) 5o el 1Y amy ple
Bol3s s dmy Canal sy il J] ponde €4 00 B pandty pzle Y+ oo s e Jsandl
A3l de ) aatss Loy 390 053 ke V1o (g8l aomy gl Bus jluts e a5 s 0l
e JS Jesd 8318 e

A i) gl agelal) Sutomens sl Ao 1 gl ) 55591 908 o 3 deils U3l 55

oo pde €0 gl de 2 sl ple USCay 30l T sl § spaly Osilall s (52 41
oy gl B slus e Loy o2l B33y 3 asy all o5y Lussy (5350 4555 el




